STEERING SYSTEM -
HYDROSTATIC

2360,
2460, 2460 SD, 2460 DTC
2510, 2510 DTC

Column, Bracket, Wheel ................... 143-144
Shuttle Drive Controls....................... 145-146
Cylinder Support, Lines-Mounting...147-152
Hydraulic Reservoir.......................... 153-154
Cylinder Breakdown................o........ 155-158

Motor-Hydrostatic...........ccccuvvunnn....... 159-160









STEERING SYSTEM -- HYDROSTATIC
BRACKET, COLUMN, WHEEL

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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STEERING SYSTEM -- HYDROSTATIC
BRACKET, COLUMN, WHEEL

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.
1 38.34.043
2 40.34.016
3
4 40.34.146
5 4017.35.0340
6 4017.35.0341
7 4017.35.1130
8 OSP 100 ON
9 40.33.928
10 18.33.145
12 STAS 5848/3-73
13 STAS 2241-56
14 STAS 3041-87
15 STAS 4373-64
16 STAS 4845-80
17 STAS 5848/2-80
18 STAS 7666/2-80

LONG NO.

TX14287
TX10875

TX10890
TX17150

TX17151
TX17152
TX17041
TX17269
TX16040

TX51834
TX50378
TX51831
TX50410
TX61525

TX51812
TX50494

DESCRIPTION

Seering wheel

Cap

Cap (Only Serviced w/ltem 2)
Spring

Column

Shaft
Holder-Support
Steering Unit
Gasket
Washer

Ring (42)

Washer (C21)

Bearing (61806)(30 x 42 x 7)
Nut (M20 x 1.5)

Screw (M10 x 25)

Ring (30)
Washer (N10)
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SHUTTLE DRIVE CONTROLS

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

10
1
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SHUTTLE DRIVE CONTROLS

2460 SD, 2460 SD-DTC
2510 SD, 2510 SD-DTC

DET. NO.

N HWN -

VENDOR NO.

4017.35.0391
4017.35.0392
40.35.165

4017.35.0393
4217.35.0395

4017.35.130
4017.35.1303
40.35.167
40.42.109
STAS 1991-80

STAS 5200-66
STAS 5755-58
STAS 9729/2-80

LONG NO.

TX17324
TX17325
TX17326
TX17327
TX17328

TX17329
TX17330
TX12420
TX11118
TX51690

TX50423
TX50653
TX51665

DESCRIPTION

Rod

Rod

Pin

Hand Lever
Fork

Bushing

Sleeve

Washer

Handle

Cotter Pin (2 x 16)

Washer (A8.4)
Pin (BJE6 x 25/32)
Pin (G6 x 30)

146

QTy.

- mdh D) b b -t oeh ) =

-—lh -



STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360, 2460, 2460 SD
2510, 2510 SD
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360, 2460, 2460 SD
2510, 2510 SD

DET. NO.

VENDOR NO.

4016.33.0304
40.16.33.0305
4016.33.0306
4016.33.0307
4016.33.0308

4016.33.0309
4016.33.0101
4016.33.0103
4016.33.0317
4020.33.0308

PRD 1-214D
40.58.126
40.58.355
40.58.356
4016.33.0313

40.33.310
40.33.316
40.58.103
4001.33.1039
4001.33.1089

4001.33.1090
4001.33.109
4001.58.1494
115.05.156
115.05.157

4016.33.1053
ST13901987
NUT-PN 39
NUT-PN 39
NUT-PN 65

NUT-PN 65
NUT-PN 123
STAS 263-83
STAS 263-83
STAS 1991-80

NUT-PN 112
NUT-PN 112
STAS 4074-80
STAS 4272-80
NUT-Pn 109

NUT-PN 109
NUT-PN 110
NUT-PN 109

LONG NO.

TX17102
TX17103
TX17104
TX17105
TX17106

TX17107
TX17109
TX17108
TX17110
TX17111

TX17112
TX11894
TX11903
TX11904
TX17113

TX15812
TX15814
TX11893
TX17114
TX17116

TX17115
TX17117
TX17118
TX10219
TX10220

TX17119
TX17120
TX50915
TX50276
TX52096

TX52097
TX50730
TX52109
TX52110
TX51214

TX50172
TX50152
TX52122
TX52130
TX50477

TX50100
TX50114
TX50103

DESCRIPTION

Pipe
Pipe
Pipe
Pipe
Pipe

Support-Holder

Reservoir B-33 (See Page 153 for Breakdown)
Cylinder B-33 (See Page 155 for Breakdown)
Support Holder

Pump-Complete

Pump-Bare
Ring

Driver

Ring

Union (G1/2)

Swivel Pin
Washer
Screw
Clamp

Pin

Bushing
Washer
Screw
Guide
Nut

Plate

Hose (-8-0400)

O-Ring "O" (80-22-2 x 2)
O-Ring "O" (60-15.54 x 2.62)
Sleeve (12 x 3/20)

Sleeve (15 x 2.5/25)
Circlip (23.2 x2)
(R/P6 -16 x 0.050)
R/P6-20 x 0.050)
Cotter Pin (4 x 40)

Nut (M8 x 1.25)
Nut (M10 x 1.25)
Nut (M20 x 1.5)
Screw (M6 x 40)
Screw (M6 x 30)

Screw (M8 x 1.25 x 20)
Screw (M10 x 1.25 x 20)
Screw (M8 x 40)
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360, 2460, 2460 SD
2510, 2510 SD
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360, 2460, 2460 SD
2510, 2510 SD

DET. NO. VENDOR NO. LONG NO. DESCRIPTION QrTy.
44 STAS 7666/2-80 TX50492 Washer (N6) 2
45 STAS 7666/2-80 TX50493 Washer (N8) 12
46 STAS 11162-78 TX52171 Clamp (A 22-26) 2
47 STAS 11162-78 TX52172 Clamp (A 27-31) 2
48 STAS 4373-80 TX51315 Nut (M16 x 1.5) 2
49 4017.33.1011 TX17121 Spacer (G 1/2) 4
50 STAS 7666/2-80 TX50494 Washer (N10) 1
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360 DTC, 2460 DTC
2510 DTC

>
; [ 33 46 50 37
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER SUPPORT, LINES, MOUNTING

2360 DTC, 2460 DTC

2510 DTC

DET. NO. VENDOR NO.
1 4016.33.0304
2 40.16.33.0305
3 4016.33.0306
4 4016.33.0307
5 4016.33.0308
6 4016.33.0309
7 4016.33.0101
8 4016.33.0103
9 4016.33.0317
10 4020.33.0308
11 PRD 1-214 D
12 40.58.126
13 40.58.355
14 40.58.356
15 4016.33.0313
16 40.33.310
17 40.33.316
18 40.58.103
19 4001.33.1039
20 4001.33.1048
21 4001.33.1049
22 4001.33.1050
23 4001.58.1494
24 115.05.156
25 115.05.157
26 4016.33.1053
27 STI 3901987
28 NUT-PN 39
29 NUT-PN 39
30 NUT-PN 65
31 NUT-PN 65
32 NUT-PN 123
33 STAS 263-83
34 STAS 263-83
36 NUT-PN 112
37 NUT-PN 112
39 STAS 4272-80
40 NUT-Pn 109
M1 NUT-PN 109
42 NUT-PN 110
43 NUT-PN 109
44 STAS 7666/2-80
45 STAS 7666/2-80
46 STAS 11162-78
47 STAS 11162-78
48 STAS 4373-80
49 4017.33.1011
50 STAS 7666/2-80
51 NUT-PN

LONG NO.

TX17102
TX17103
TX17104
TX17105
TX17106
TX17107
TX17109
TX17317
TX17110
TX17111

TX17112
TX11894
TX11903
TX11904
TX17113
TX15812
TX15814
TX11893
TX17114
TX17318

TX17319
TX17320
TX17118
TX10219
TX10220
TX17119
TX17120
TX50915
TX50276
TX52096

TX52097
TX50730
TX52109
TX52110
TX50172
TX50152
TX52130
TX50477
TX50100
TX50114

TX50103
TX50492
TX50493
TX52171
TX52172
TX51315
TX17121
TX50494
TX50142

DESCRIPTION

Pipe

Pipe

Pipe

Pipe

Pipe

Support-Holder

Reservoir B-33 (See Page 153 for Breakdown)
Cylinder B-33 (See Page 157 for Breakdown)
Support Holder

Pump-Complete

Pump-Bare
Ring

Driver

Ring

Union (G1/2)
Swivel Pin
Washer
Screw
Clamp

Ring

Pin

Pilate-Lock

Screw

Guide

Nut

Plate

Hose (-8-0400)

O-Ring "O" (80-22-2 x 2)
O-Ring "O" (60-15.54 x 2.62)
Sleeve (12 x 3/20)

Sleeve (15 x 2.5/25)
Circlip (23.2 x2)

(R/P6 -16 x 0.050)
R/P6-20 x 0.050)

Nut (M8 x 1.25)

Nut (M10 x 1.25)

Screw (M6 x 40)

Screw (M6 x 30)

Screw (M8 x 1.25 x 20)
Screw (M10 x 1.25 x 20)

Screw (M8 x 40)
Washer (N6)
Washer (N8)
Clamp (A 22-26)
Clamp (A 27-31)
Nut (M16 x 1.5)
Spacer (G 1/2)
Washer (N10)

Screw (M8 x 1.25 x 16)
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2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC
2510 DTC

STEERING SYSTEM

HYDRAULIC RESERVOIR
TX17109

153




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO. VENDOR NO.

4016.33.0301
4016.33.0302
* 4016.33.0303
7601.58.0737
4016.33.1011

Ol WM =

4016.33.1012
4016.33.1013
40.58.164

0 NUT-PN 39

- 4016.33.0101

- O 00 M

STEERING SYSTEM

HYDRAULIC RESERVOIR
TX17109
LONG NO. DESCRIPTION

TX17122 Reservoir

TX17123 Cover -

TX17124 Dipstick

TX17125 Element

TX17126 Cover

TX17127 Cover

TX17128 Sealing

TX11293 Spring

TX50298 O-Ring

TX17109 Hydraulic Reservoir Complete
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STEERING SYSTEM -- HYDROSTATIC
CYLINDER TX17108

2360, 2460, 2460 SD
2510, 2510 SD
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STEERING SYSTEM -- HYDROSTATIC

2360, 2460, 2460 SD

2510, 2510 SD

DET. NO.

NEWN =

VENDOR NO.

4007.33.0322
4016.33.0311
40.33.113
40.33.176
40.33.177

40.33.281
40.33.283
40.33.284
40.33.286
40.33.287

40.33.305
40.33.374
PDK-1.24
PDK-1.25
NUT-PN 21

NUT-PN 39
NUT-PN 39
STAS 5848/3-73
STAS 7320/2-80
4016.33.0104

52.33.801
STAS 4074-79
STAS 1991-80
31.30.047
NUT-PN 112

40.33.168

STAS 7666/2-80
STAS 4272-80
STAS 1116-61
4015.33.0103

CYLINDER TX17108
LONG NO. DESCRIPTION
TX17143 Piston Rod
TX17144 Cylinder
TX16727 Scrqper Ring
TX11878 Nut (M45 x 1.5)
TX11879 Circlip
TX16029 Cover
TX16031 Guide Ring
TX16032 Guide Ring
TX16034 - Ring
TX16035 Ring
TX16037 Pin
TX17145 Sliding Ring
TX16735 Ring
TX16736 Ring
TX50256 Greaser (1/8"-90°)
TX50915 O-Ring ("0" 80-22.2 x 3)
TX51805 O-Ring ("O" 80-42.2 x 3)
TX52006 Ring (@ 50)
TX52155 O-Ring ("O" 80-33 x 5 x 3.55)
TX17139 Cylinder-Complete (Less Tire Rod End)
TX17140 Rod End
TX51273 Nut (M16 x 1.5)
TX51215 Cotter Pin (4 x 6)
TX15807 Bellows
TX50172 Nut (M8 x 1.25)
TX11871 Clamp
TX50493 Washer (N8)
TX51578 Screw (M8 x 1.25 x 40)
TX50554 Ball Greaser (A1)
TX17108 Cylinder Assembly-Complete
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STEERING SYSTEM -- HYDROSTATIC

CYLINDER
, - TX17317
2360 DTC, 2460 DTC, 2510 DTC
S
3 &4 23
281
s 2 ) [ A » ‘8
5>
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2360 DTC, 2460 DTC, 2510 DTC

DET. NO.

N HEWON

STEERING SYSTEM -- HYDROSTATIC

VENDOR NO.

52.33.801
31.30.047
4116.33.0301
4001.33.0335
40.33.113

40.33.168
40.33.176
40.33.177
40.33.231
40.33.283

40.33.284
40.33.286
40.33.287
40.33.305
40.33.374

PDK-1.24
PDK-1.25
NUT-PN 21
STAS 1991-80
NUT-PN 112

STAS 4074-79
STAS 4272-80

STAS 5848/3-77

STAS 7666/2-80
NUT-PN 39

NUT-PN 39
STAS 7320
4116.33.0102

CYLINDER
TX17317

LONG NO. DESCRIPTION
TX17140 Rod End
TX15807 Bellows
TX17321 Cylinder Barrell
TX17322 Piston-Rod
TX16727 Ring
TX11871 Clamp
TX11878 Nut (M45 x 1.5)
TX11879 Circlip
TX16029 Cover
TX16031 Guide Ring
TX16032 Guide Ring
TX16034 Ring
TX16035 Ring
TX16037 Pin
TX17145 Ring
TX16735 Ring-Exterior
TX16736 Ring-Interior
TX50256 Greaser (90° BR. 1/8")
TX51215 Cotter Pin (4 x 36)
TX50172 Nut (M8 x 1.25)
TX51273 Nut (M16 x 1.5)
TX51578 Screw (M8 x 1.25 x 40)
TX52006 Ring (@ 50)
TX50493 Washer (N8)
TX50915 O-Ring ("O" 80-22.2 x 3).
TX51805 ("O" 80-42.2 x 3)
TX52155 9"0' 80-33.5 x 3.55)
TX17323 Cylinder
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STEERING SYSTEM --HYDROSTATIC

MOTOR, HYDROSTATIC
TX17041

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

5-2836/A
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STEERING SYSTEM --HYDROSTATIC
MOTOR, HYDROSTATIC

TX17041
2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC
DET. NO.  VENDOR NO. LONG NO. DESCRIPTION
1 OSPC-100-150-1155  TX17041 Motor-Hydrostatic (OSPB80)
NOTE: 789557 Seal Kit
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HYDRAULIC SYSTEM

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC






HYDRAULIC SYSTEM

Lift System, Filter..........covvveeeeererecrerereeeene. 161-162
Lift Controls..........ooeivereeceecerreeerer e e 163-164
Housing, Lift Cylinder..........cccceeevemvveereeeennen 165-168
CoNtrol Valve...........eeeeeeeecereereeee s esee s 169-172
Remote Control Valve (RH Mounted)................ 173-174
Hydraulic Pump (UTB).......ccccoveeemreeiereeeessnenn, 161-162
Kit-Hydraulic, Single Spool........cccceevveeemnnnnnnnnn 175-176

Kit-Hydraulic, Two Spool..........ccoeereceecerennnn.. 177-180









HYDRAULIC SYSTEM

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510DTC

DET. NO. VENDOR NO.

1 50.58.030

2 4015.558.0301
3 40.58.629

4 40.58.811

4A PRD2-2165/M

5 4007.58.0335

6 4017.58.0302

7 40.58.103

8 40.58.106

9 40.58.107

10 40.58.139

11 40.24.170

12 4017.58.1043
13 4001.58.1494
14 NUT-PN 39

15 NUT-PN 39

16 NUT-PN 39

17 NUT-PN 39

18 NUT-PN 120

19 NUT-PN 138

20 STAS 263-83
&1 NUT-PN 112

22 STAS 4272-80
23 STAS 4272-80
24 NUT-PN 109

25 STAS 5144-80
26 STAS 7666/2-80
27 STAS 7666/2-80
28 STAS 7666/2-80
29 STAS 11162-87
30 STAS 11162-87
31 STAS 11162-87
32 40.58.126

33 NUT-PN 123

34 40.58.355

35 40.58.356

HYDRAULIC SYSTEM

LONG NO.

TX17285

TX17197
TX17198
TX17199

TX17203
TX17200
TX17201
TX11893
TX11276

TX11277
TX12878
TX10728
TX17202
TX17118

TX50286
TX50276
TX50293
TX50510
TX50193

TX52107
TX52111
TX50159
TX51578
TX50072

TX50109
TX51363
TX50493
TX50657
TX50828

TX52169
TX52029
TX52173
TX11894
TX50730

TX11803
TX11904

DESCRIPTION

Hydraulic Control Unit

(See 165-168 for Breakdown)
Pipe-Suction

Pipe-Press.

Hydraulic Pump

Hydraulic Pump
Hydraulic Filter
Suppont-Filter
Screw

Union

Tube
Clamp
Washer
Gasket
Screw

"O" Ring (80-11.91 x 2.62)
"O" Ring (60-15.54 x 2.62) &— 7X 5/60 (e
"O" Ring (80-22.22 x 2.62)
“O" Ring (80-28.17 x 3.55)
Stud Bolt (M14 x 1.5 x 60)

Washer (8/13.3)

Flexible Tube (R/P6-28 x 0.08)
Nut (M14x1.5)

Screw (M8x 40)

Screw (M12 x 1.5 x 110)

Screw (M14 x 1.5 x 65)
Screw (M8 x 30)
Washer (N8)

Washer (N12)

Washer (N14)

Clamp (A8....11)
Clamp (A40....47)
Clamp (C50-57)
Ring

Circlip (23.2x2)

Driver
Ring
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HYDRAULIC SYSTEM
LIFT CONTROLS
2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510
2510 S, 2510 SD-DTC, 2510 DTC

25 24 23 8 22 21
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HYDRAULIC SYSTEM

LIFT CONTROLS
2360, 2360 DTC, 2460
2460 SD, 2460, SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION
1 40.58.051 TX11257 Bracket
3 STAS 1991-73 TX51690 Cotter Pin (2 x 16)
4 40.58.198 TX11325 Plate
5 40.58.053 TX11259 Handle Shatft
6 40.58.193 TX11320 Spring —
7 40.58.195 TX11322 Disc Friction
8 STAS 7666-66 TX50493 Spring Washer (MN8)
9 NUT-PN 110 TX50142 Screw (M8 x 16)
10 STAS 7666-66 TX50494 Spring Washer (MN10)
11 NUT-PN 109 TX50063 Screw (M10x 1,25 x 75)
12 NUT-PN 112 TX50152 Nut (M10x 1,25) (M =1Q0)
13 STAS 5200.66 TX50416 Washer (10.5)
14 40.58.054 TX11260 Handle
16 40.58.196 TX11323 Spring Plate
17 40.58.197 TX11324 Spring
18 NUT-PN 40 TX50305 Elastic Pin (5,4 x 24)
19 40.58.194 TX11321 - Selecting Lever
20 40.58.052 TX11258 Quadrant
21 40.58.050 TX11256 Shaft W/Rod
22 NUT-PN 112 TX50172 Nut (M8 x 1.25)
23 40.58.055 TX11261 Roller
24 40.58.192 TX11319 Screw
25 NUT-PN 21 TX50256 Ball Greaser (90 Degree BR 1/8")
26 40.58.049 TX11255 Linkage-Complete
27 40.58.263 TX11342 Lever
28 40.58.264 TX11343 Bushing
29 STAS 5200-66 TX50423 Washer (A 8.4)
30 STAS 1005-59 TX50765 Key Parallel (4 x 412 JE4)
31 NUT-PN 110 TX50112 Screw (M10 x 1,25 x 16)
32 40.58.189 TX11316 Lock Plate
33 40.58.199 TX11326 Quadrant
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HYDRAULIC SYSTEM
HOUSING, LIFT CYLINDER
2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

46
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

50.58.107
80.99.2x5.7
50.58.106
50.58.022
NUT-PN 39 80-84

50.58.113
40.58.155
40.58.151
NUT-PN 110
STAS 7666-66

40.58.216
40.58.162
40.58.152
STAS 2241-56
NUT-PN 110

40.58.160
40.58.200
NUT-PN 101
40.58.150
NUT-PN 30 80-50

40.58.153
40.58.057
STAS 4845-70
40.58.191
STAS 7666-66

STAS 1991-65
40.58.190
40.58.167
NUT-PN 109
STAS 7666-66

40.58.172
STAS 5848-58
40.58.174
40.58.173
NUT-PN 120

NUT-PN 112
40.17.161
40.58.170
40.58.171
40.58.168
40.58.166
40.58.034

HYDRAULIC SYSTEM
HOUSING, LIFT CYLINDER

LONG NO.

TX12279
TX50684
TX12278
TX12277
TX50682

TX12280
TX11284
TX11280
TX50142
TX50493

TX11330
TX11292
TX11281
TX50374
TX50112

TX11289
TX11327
TX50036
TX11279
TX50295

TX11282
TX11263
TX50059
TX11318
TX50493

TX50368
TX11317
TX12504
TX50073
TX50657

TX11299
TX50436
TX11301
TX11300
TX50190

TX50155
TX10582
TX11297
TX11298
TX11295
TX11294
TX11243

DESCRIPTION

Ring

O-Ring

Cylinder (4 1/8" OD)
Piston-Complete (3 3/4" OD)
O-Ring (2x 5.7)

Thrust Ring

Piston Rod

Link Inner

Screw (M8 x 16)
Spring Washer (MN8)

Cover

Gasket

Axle

Lock Washer (A10,5)
Screw (M10x 1,25 x 16)

Stop Screw

Plug

Sealing Washer (40.3/48)
Shaft

O-Ring (16 x 5,34)

Spacer

Lift Link, RH

Screw (M10 x 1,25 x 40)
Lock Plate

Washer (MN8)

Cotter Pin (3,2 x 25)
Control Lever

Bracket

Screw (M12 x 1,5 x 40)
Spring Washer (MN12)

Plate

Lock Plate for Shaft (ARBORE 12)

Stop
Special Screw
Stud Bolt (M12 x 1,5 x 30)

Nut (M12 x 1,5)
Lock Screw
Adjusting Plate
Plate

Shaft

Leaf Spring
Cover Complete
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HYDRAULIC SYSTEM
HOUSING, LIFT CYLINDER
2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510,
2510 SD, 2510 SD-DTC, 2510 DTC
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HYDRAULIC SYSTEM
HOUSING, LIFT CYLINDER

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION
43 NUT-PN 20 TX50255 Ball Greaser R.H. (BR 1/8" 45 Degree)
a4 40.58.218 TX11332 Bushing
45 44.58.135 TX12149 Gasket
46 40.58.106 TX11276 Elbow
47 50.58.601 TX17286 Body Complete
48 40.58..495 TX17287 Bushing L.H.
48a 40.58.496 TX17288 Bushing R.H.
49 NUT-PN 39 TX50294 O-Ring (80-43,82 x 5,34)
50 NUT-PN 109 TX50079 Screw (M12 x 1,5 x 80)
51 40.58.056 TX11262 Lift Link L.H.
53 40.58.129 TX12877 Spacer
54 NUT-PN 110 TX50114 Bolt-Hex Head (M10 x 1,25 x20)
55 40.58.189 TX11316 Plate
56 40.58.047 TX11253 Bracket
57 40.58.161 TX11291 Ring
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HYDRAULIC SYSTEM
CONTROL VALVE

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC




HYDRAULIC SYSTEM

CONTROL VALVE

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2460 DTC, 2510, 2510 SD

2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO. DESCRIPTION Qry.
1 40.58.942 TX16875 Body 1
1A 40.58.943 TX17289 Valve Complete 1
2 Valve (Only Serviced with item 1 or 1A) -
3 40.58.431 TX16873 Plug (M14 x 1.5) 1
4 40.58.434 TX16874 Plug (M10 x 1.25) 3
5 40.58.039 TX11245 Valve-Pressure 1
6 40.58.040 TX11246 Valve 1
7 40.58.185 TX11312 Spring 1
8 40.58.158 TX11287 Lever 1
9 40.58.159 TX11288 Screw 1
10 40.58.164 TX11293 Spring 1
11 40.58.176 TX11303 Plug 1
12 40.58.177 TX11304 Plug 1
13 40.58.178 TX11305 Spring 1
14 40.58.179 TX11306 Seat 1
15 40.58.180 TX11307 Pusher 1
16 40.58.181 TX11308 Spring 1
17 40.58.182 TX11309 Plug 1
18 40.58.183 TX11310 Pusher 1
19 40.58.184 TX11311 Lever 1
20 NUT-PN 39 TX50287 O-Ring ("O" 80-11.11 x 1.78) 1
21 NUT-PN 39 TX50288 O-Ring ("O" 80-14 x 1.78) 1
22 NUT-PN 39 TX50289 O-Ring ("O" 80-15.3 x 2.4) 1
23 NUT-PN 39 TX50292 O-Ring ("0’ 80-18.72 x 2.62) 2
24 NUT-PN 39 TX50512 O-Ring ("O" 80-17.13 x 2.62) 1
25 NUT-PN 103 TX50043 Washer (16.2/21) 2
26 NUT-PN 103 TX50536 Washer (28.2/36) 1
27 NUT-PN 109 TX50101 Screw (M8 x 25) 1
28 STAS 5756-73 TX52151 Bolt (A6 x 25) 1
29 STAS 5906-58 TX50445 Ball (NV 11.11;3C) 1
30 STAS 7666/2-80 TX50493 Washer (N8) 1
31 40.58.187 TX11314 Gasket 1
32 NUT-PN 116 TX50179 Plug (M16 x 1.5) 1
33 NUT-PN 112 TX50159 Nut (m14 x 1.5) 4
34 STAS 2731-51 TX50383 Washer (N14) 14
35 NUT-PN 120 TX50195 Stud (M14 x 1.5 x 70) 4
36 NUT-PN 39 TX50286 O-Ring (80-11.91 x 2.62) 1
37 NUT-PN 112 TX50151 Nut (M10 x 1.25) 1
38 STAS 7666-66 TX50494 Washer (MN10) 1
39 NUT-PN 120 TX50189 Stud (M10 x 1.25 x 60) 1
40 STAS 5974-58 TX50449 Washer (8JC6) 4
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HYDRAULIC SYSTEM
CONTROL VALVE

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD 51
2510 SD-DTC, 2510 DTC




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

41 STAS 1991-73
42 40.58.048

43 40.58.157

44 40.58.045

45 40.58.159

46 40.58.046

47 C12-41.13.26
48 NUT-PN 39
49 40.58.188

50 40.58.043

51 40.58.175

HYDRAULIC SYSTEM

CONTROL VALVE
LONG NO. DESCRIPTION
TX51690 Cotter Pin (2 x 16)
TX11254 Link
TX11286 Link
TX11251 Lever
TX11288 Screw
TX11252 Link
TX509871 Washer (16 x 28-2mm)
TX50290 O-Ring (80-15.88 x 2.62)
TX11315 Ring
TX11249 Shaft
TX11302 Gasket
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HYDRAULIC SYSTEM
REMOTE CONTROL VALVE, R.H. MOUNTED

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2460 DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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REMOTE CONTROL VALVE, R.H. MOUNTED

2360, 2360 DTC, 2460
246G SD, 2460 SD-DTC
246C DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.
1 40.58.067
2 40.58.300
3 40.58.065
4 40.58.264
5 NUT-PN 120
6 40.58.060
7 NUT-PN 116
8 NUT-PN 103
9 40.58.302
10 NUT-PN 39
i1 NUT-PN 103
12 NUT-PN 103
w4 40.58.061
°5 NUT-PN 39
"6 NUT-PN 47
w7 40.58.408
'8 STAS 7666-66
19 40.58.062
«0 NUT-PN 109
1 40.58.301
&2 40.58.064
P NUT-PN 112
24 40.58.041
5 NUT-PN 39
&6 STAS 5200-66
&7 STAS 1991-65
<8 STAS 5755-588
‘9 40.58.323
] NUT-PN 40
&1 30.58.068
32 NUT-PN 20
33 40.58.299
34 NUT-PN 112
35 NUT-PN 120

HYDRAULIC SYSTEM

LONG NO.

TX11272
TX11345
TX11270
TX11343
TX50195

TX11266
TX50179
TX50043
TX11347
TX50286

TX50047
TX50044
TX11267
TX50291
TX50320

TX15016
TX50494
TX11268
TX50065
TX11346

TX11269
TX50150
TX11247
TX50472
TX50423

TX50359
TX50426
TX12053
TX50308
TX11273

TX50255
TX11344
TX50158
TX50946

DESCRIPTION
Handle
Grip
Bracket, Handie Complete
Bushing

Stud (M14 x 1.5 x70)

Remote Controi Valve Complete
Plug Threaded (M16 x 1.5)
Sealing Washer (16.2/21)

End piece

O-Ring (80.11.91 x 2.62)

Sealing Washer (8.2/14)
Sealing Washer (20.2/26)
Body, Complete

O-Ring (80-18.64 x 3.53
Key (3 x 5)

Ring

Spring Washer (MN10)
Cover

Screw (M10 x 1.25 x 95)
Return Spring

Arm, Control

Nut ((M10 x 1.25) (M=6)
Valve, Complete

O-Ring (60-21.82 x 3.53)

'Washer (A8.4)

Cotter Pin (1.6 x 16)
Pin (JE6 x 18/14)
Lever. v
Elastic Pin (06.4 x 22)
Control Lever

Ball Greaser (45° BR. 1/8")
Special Washer

Nut (M14x1.5) (M=12)
Stud (M14 x 1.5 x 75)
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HYDRAULIC SYSTEM
KIT - HYDRAULIC, SINGLE SPOOL - 749287
2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510DTC

TN AN
¢ ; HYDRAULIC
?‘ \ / SEAT VALVE \\

TENSION BRACKET

'\\ \
Vo v . _~EXISTING BOLTS
\ \ E/Howwe TENSION BRACKE
\

BOLT COMES W/ITEM (10) \ \

‘\ \ \ 3 5
) }

'\5". | ,
) \

AN

IMPLIMENT HOSES
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KIT - HYDRAULIC, SINGLE SPOOL - 749287

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

AW -

HYDRAULIC SYSTEM

LONG NO.

749288
747653
735651
730262
304726-S8

749284
735562
735642
745296
735541

34809-S7
33845-S8

DESCRIPTION

Copper Washer
Adaptor

Hose Assembly
Adaptor

Bolt-Hex (1/2-13 x 1 1/4)

Plate-Breakaway

Dust Plug

Coupler-Quick Pull
Connector- "0O"-Ring Boss
Frame-Breakaway

Lock Washer (1/2)
Hex Nut (C/2-13)
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HYDRAULIC SYSTEM
KIT - HYDRAULIC, TWO SPOOL - 779683
2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

SEAT/ MOUNT BRKT.

22
23 = _
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KIT - HYDRAULIC, TWO SPOOL VALVE - 779683

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC, 2510

HYDRAULIC SYSTEM

2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO.

~ oOnwNn =

- O

13
14
15
16

17
18
19
20
21

22
23
24
25

VENDOR NO.

LONG NO.

780175
87913-S8
733139
76187-S
44712-S8

72004-S8
780149
780148
779538
733753

779635
779682
304800-S8
735542
735541

735562
9-92205
TX51650
780145
780147

779547
779632
779544

305068-S

DESCRIPTION

Valve Controls Complete
Grease Fitting 45°

Knob

Clevis Pin

Flat Washer

Cotter Pin (3/32 x 1/2)
Gasket

O-Ring

Bracket

Connector (3/4-16 x 9/16-18)

Valve-2 Spool

Hose Assembly
Bolt-Hex (1/2-13 x 1 3/4)
Coupler-Quick Pull
Frame-Breakaway

Plug-Dust

Nut-Elastic Stop

Bolt-Hex (M12 x 1.5 x 35)
Socket Head Cap Screw

Socket Head Cap Screw

Handle & Bracket Assembly
Lever

Clevis-Complete

Roll Pin (1/4 x 7/8)
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HYDRAULIC SYSTEM

KIT - HYDRAULIC, TWO SPOOL - 779683

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

A
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N
13 7/// "
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HYDRAULIC SYSTEM
KIT - HYDRAULIC, TWO SPOOD VALVE - 779683

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

1 1-4115
2 2-1140
3 1-4003
4 1-4009
5 1-4170
6 1-1507-3
7 1-1557
8 1-3365
9 1-4013
10 1-4012
11 1-1558
12 1-3781
13 1-5683-3
14 1-1357-3
15 1-944
16 1-3810
17 1-1244
18 2-1137
19 2-1136
20 1-845-1
21 1-4008
22 1-4007
23 1-842-1
24 1-1240
25 1-4010
26 1-2961
27 1-4011
28 1-4019
29 1-1412
30 1-4243
31 1-4021
B 23-130

LONG NO.

779636
779637
779638
779639
779647

779648
87838-S
779640
779641
779642

87837-S
779643
779644
779645
779646

779649
* 779650
779651
779652
* 779653

779654
779655
* 779656
* 779659
779660

779661
779662
780149
* 780148

780147

*

780145
* 780153
784100

* Indicates Parts Serviced in Seal Kit.

DESCRIPTION

Retaining Ring
Cover

Stem

Washer
Spring

Washer

Plug (3/8)
Ball

Plug
Detent-Spring

Pipe Plug (1/4)
Cap Screw
Seat

Relief Spring
Relief Cone

Plug
O-Ring
Spool-Float
Spool
O-Ring

Spool Stop
Spring
O-Ring
O-Ring
Plug

Spring
Plunger
Gasket
O-Ring

Socket Hd., Cap Screw

Screw-Skt. Hd.
Seal Kit

Shim-Relief Valve
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THREE POINT HITCH

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC 2510 DTC
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THREE POINT HITCH

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC
2510 DTC




2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC

2510 DTC

DET. NO. VENDOR NO.

1 40.61.051
2
3 40.61.053
4 40.61.052
5 40.61.105
6 40.61.106
7 40.61.136
8 40.61.137
9 40.61.055
10 40.61.054
11 40.61.138
12 40.61.139
13 40.61.140
14 40.61.141
15 40.61.142
16 40.61.143
17 40.61.144
18 40.61.145
19 40.61.146
20 40.61.147
21 40.61.148
22 40.61.164
23 40.61.165
24 40.61.020
25 40.61.037
26 40.61.038
27 40.61.151
28 40.61.153
29 40.61.021
30 40.61.022
31 40.61.036
32 40.61.011
33 40.61.012
= 40.61.014

THREE POINT HITCH

LONG NO.

TX16981
734570

TX16987
TX17042
TX11378

TX11379
TX11381
TX11382
TX16986
TX17040

TX11383
TX11384
TX11385
TX11386
TX11388

TX11389
TX11390
TX1131
TX11392
TX11393

TX11394
TX11397
TX11398
TX11362
TX12885

TX12886
TX11395

TX11396

TX11363
TX11364

TX11373
TX11353
TX11354

- TX11356

DESCRIPTION

Arm (3/4" Thick 35" Long)
PIN

Rod Assy. L.H.

Rod

Pin

Bolt

Pin

Forkhead

Rod Assy. R.H.
Rod

Screw Gear
Pinion-Gear
Sleeve
Forkhead
Bushing

Crank
Journal

Pin

Disc Bearing
Lock Plate

Plate

Circlip

Washer (0.5)
Tensioner Chain
Tensioner Chain

Tensioner Chain
Bolt

Sleeave
Holder-Support R.H.
Holder-Support L.H.

Arm

Body

Screw (@ 19) Cat. 1
Screw (@ 25.4) Cat. 2
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THREE POINT HITCH

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC




2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC
2510 DTC

DET. NO. VENDOR NO.

34 40.61.016
35 40.61.013
- 40.61.015
36 40.61.026
37 40.61.100
38 40.61.102
39 40.61.103
40 40.61.104
41 NUT-PN 19
42 NUT-PN 117
43 NUT-PN 109
44 STAS 5806-58
45 STAS 7666/2-80
46 STAS 7666/2-80
47 STAS 9729/2-80
48
49
50
51
62 STAS 7666-66
53 NUT-PN 110

THREE POINT HITCH

LONG NO.

TX11358
TX11355
TX11357
TX14920
TX12287

TX11375
TX11376
TX11377
TX50254
TX50941

TX50100
TX50444
TX50493
TX50658
TX51636

770895
770883
9-92205
304834 S8
TX50828

TX50127
753371
9-92208
742644

DESCRIPTION

Screw

Pin (2 19) Cat.1
Pin (© 25) Cat. 2
Pin

Pin

Pin

Washer

Bushing

Greaser (BR. 1/8")
Nut (M18 x 1.5)

Screw (M8 x 20)
Ball (5/16")
Washer (N8)
Washer (N18)
PIN (G5 x 24)

Pi-Stabilizer L.H.
PI-Stabilizer R.H.

Elastic Stop Nut (1/2-13)

Bolt 1/2-13 x 2
Washer MN14

Screw (M14 x 1.5 x 30)

Stud-Sway Chain

Elastic Stop Nut (5/8 - 11)

Strap-Rubber
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POWER TAKE OFF

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC 2510 DTC

2360, 2460, 2510 and SD.............. 185-188
2360 DTC, 2460DTC, 2510DTC
and DTC-SD...cussinenmmessnenmsnsassss 189-193
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POWER TAKE OFF

2360, 2460, 2460 SD
2510, 2510 SD
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2360, 2460, 2460 SD
2510, 2510 SD

DET. NO.

25

VENDOR NO.

40.42.013
40.42.014
40.42.021
40.42.109
40.42.126

40.42.128
40.42.109
40.42.130
40.42.132
40.42.015

40.42.101
40.42.102
48.42.101
40.42.103
48.42.102

40.42.155
40.42.106
40.42.107
40.17.278
40.17.279

NUT-PN 39
NUT-PN 58
NUT-PN 122
NUT-PN 123
STAS 3041-65

STAS 3041-65
STAS 3041/3-80
STAS 3042/2-80
NUT-PN 109
NUT-PN 109

STAS 5200-66

STAS 5848/2-73
STAS 5848/2-73
STAS 5848/3-73

POWER TAKE OFF

LONG NO.

TX11108
TX11109
TX16507
TX11118
TX11121

TX11122
TX11123
TX11124
TX11125
TX11110

TX11112
TX11113
TX14838
TX11114
TX14837

TX17278
TX11116
TX11117
TX15110
TX15111

TX50290
TX51480
TX50201
TX50203
TX50394

TX50395
TX50398
TX50400
TX50102
TX50499

TX50423
TX51812
TX51813
TX51816

DESCRIPTION

Cover
Lever
Handlever
Handle
Ring

Sector
Pin
Spring
Link
Shield

Gear (Z = 18)

Shaft (2360 and 2460) Only STD. and Shuttle Dr.

Shaft (2510)

Gear (Z = 51) (2360, 2460) Only STD. and Shuttle Dr.
Gear (2510) Only Std. and Shuttle Dr.

Shaft

Bushing

Shield Protection
Nut (M22 x 1.5)
Washer

O-Ring (80 - 15.88 x 2.62)
Washer (@ 8.3)

Breather

Circlip (9.2 x 0.8)

Bearing 6206 (30 x 62 x 16)

Bearing 6207 (30 x 72 x 17)
Bearing 6307 (35 x 80 x 21)
Bearing (NUP 208) (40 x 80 x 18)
Screw (M8 x 30)

Screw (M8 x 22)

Washer (A 8,4)
Ring (30)
Ring (40)
Ring (72)
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POWER TAKE OFF

2360, 2460, 2460 SD
2510, 2510 SD

35
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2360, 2460, 2460 SD

2510, 2510 SD

DET. NO.

33
34
35
36
37

VENDOR NO.

STAS 5848/3-73
STAS 7666/2-80
STAS 7950/1-78
STAS 8729/2-80
40.24.227

POWER TAKE OFF

LONG NO. DESCRIPTION
TX51818 Ring (80)

TX50493 Washer (N8)

TX52160 Seal (AS42 x 72 x 12/F)
TX51655 PIN (G6 x 30)

TX10749 Cover
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POWER TAKE OFF

2360, 2460, 2460 SD
2510, 2610 8D
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2360 DTC, 2460 DTC

2510 DTC

DET. NO.

32
33
34

VENDOR NO.

48.42.010
48.42.013
40.42.021
40.42.109
48.42.129

48.42.116
40.42.129
40.42.130
48.42.115
40.42.015

48.42.104
48.42.102
40.42.104
40.42.106
40.42.107

40.17.278
40.17.279
NUT-PN 39
NUT-PN 58
NUT-PN 122

NUT-PN 123
STAS 3043/2-68
STAS 3041/65
STAS 3044/4-80
STAS 3043/2-80

NUT-PN 109
NUT-PN 109
STAS 5200-66
STAS 5848/2-73

STAS 5848/2-73
STAS 5848/3-73

STAS 5848/3-73
STAS 7666/2-80

POWER TAKE OFF

LONG NO.

TX15824
TX15827
TX16507
TX11118
TX17334

TX15841
TX11123
TX11124
TX15840
TX11110

TX15829
TX14837
TX11115
TX11116
TX11117

TX15110
TX15111
TX50290
TX51480
TX50201

TX50203
TX51792
TX50395
TX50398
TX50400

TX50102
TX50449
TX50423
TX51812

TX51813
TX51816

TX51818
TX50493

DESCRIPTION

Cover-Complete
Lever
Handlever
Handle

Spacer

Sector
Pin
Spring
Fork
Shield

Shaft (Z = 13)
Gear (Z = 52)
Shaft

Bushing
Shield-Protector

Nut (M22 x 1.5)

Washer

O-Ring (80-15.88 x 2.62)
Washer (@ 8.3)

Breather

Circlip (9.2 x 0.8)

Bearing (NU 2206) (30 x 62 x 20)
Bearing 6207 (35 x 72 x 17)
Bearing 6307 (35 x 80 x 21)
Bearing (NUP 208) (40 x 80 x 18)

Screw (M8 x 30)
Screw (M8 x 22)
Washer (A 8,4)
Ring (30)

Ring (40)
Ring (72)

Ring (80)
Washer (N8)
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POWER TAKE OFF

2360 DTC 2460 DTC
2510 DTC
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2360 DTC, 2460 DTC

2510 DTC

DET. NO.

35
36
41
42
43

44
45
46
47
48

49
50
51

VENDOR NO.

NUT-PN 27
STAS 9729/2-80
48.42.114
NUT-PN 109
STAS 7666/2-80

48.42.111

48.42.106
NADELLA
48.42.107
48.42.109

48.42.108
NUT-PN 110
STAS 7666/2-80

POWER TAKE OFF STAS 7666/2-80

LONG NO.

TX50506
TX51655
TX15839
TX50101
TX50493

TX15836
TX15831
TX51773
TX15832
TX15834

TX15833
TX50116
TX50494

DESCRIPTION

Gasket-Joint (AS 42 x 72 x 10/F )
PiN (G6 x 30)

Cover

Screw (M8 x 25)

Washer (N8)

Washer

Gear (Z=34)

Bearing (B42 x 47 x 27)
Gear (Z=24)

Sleeve

Gear (Z=24)

Screw (M10 x 1.25 x 25)
Washer (N 10)
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ELECTRICAL SYSTEM

2360, 2460 and 2510
Series






ELECTRICAL SYSTEM
AND INSTRUMENTATION

2360, 2460 & 2510 Series........c...... 193-200
Alternator Breakdown..........cecceeneee. 201-206
Starter Motor Breakdown............... 207-208
Safety Flashers.......ccccccceerimimennnnnnnn. 209-210
Work Lights.....cccoeiiiniemmiiiiineenanans 197-200

Hourmeter......cccocvcvvversereserssnsasssassessnnsnns 211
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ELECTRICAL SYSTEM
STARTER, ALTERNATOR, SENSORS
MOUNTING BRACKETS AND HARDWARE

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

30 27

4

2510, 2510 SD, 2510 SD-DTC

2510 DTC

24 10

17 23 233025 23 2B

25 23 16
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ELECTRICAL SYSTEM
STARTER, ALTERNATOR, SENSORS
MOUNTING BRACKETS AND HARDWARE

2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO. VENDOR NO. LONG NO. DESCRIPTION

1 783672 Alternator Kit
2 2130.000 TX12433 Starter (See Page 207 for Breakdown)
4 55.21.000 TX12293 Temperature Sending Unit
6 761531 Sending Unit-Oil Pressure
7 TS-1.1.00.00 7 TX12346 Thermostarter
9 110.13.12 TX12615 Shield
10 115.37.016 TX12636 Shield
11 115.37.017 TX15292 Connector
12 127.37.014 TX12635 Bracket-Complete
13 110.13.103 TX12616 Nut
14 115.37.107 TX10402 Nipple
15 115.37.108 TX10403 Gasket
16 115.37.111 TX12034 Belt Tensioner
17 115.37.112 TX12035 Screw
18 NUT-PN 112 TX50172 Nut (M8 x 1.25)
19 1156.37.110 TX10405 Connector
20 NUT-PN 101 TX50047 Ring
21 NUT-PN 103 TX50040 Ring 12/18
22 NUT-PN 138 TX50235 8/15 Washer
23 NUT-PN 138 TX50231 10/20 Washer
24 NUT-PN 129 TX50220 Screw (6 x 25)
25 NUT-PN 129 TX50151 Nut (M10 x 1.25)
26 STAS 4072-80 TX51578 Screw (M8 x 40)
27 NUT-PN 109 TX50059 Screw (M10 x 1.25 x 40)
28 110.13.104 TX12617 Screw (M10 x 1.25 x 100)
29 NUT-PN 110 TX50710 Screw (M10 x 1.25 x 30)
30 STAS 5200-66 TX50416 Washer (A 10.5)
31 115.37.109 TX10404 Plug
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INSTRUMENTATION

2360, 2360 DTC, 2460

2460 SD, 2460 SD-DTC

2510, 2510 SD, 2510 SD-DTC,
2510 DTC

14,15
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2360, 2360 DTC, 2460
2460 SD, 2460 SD-DTC
2510, 2510 SD, 2510 SD-DTC

2510 DTC
DET. NO.

36
37
38
39
40

41
42
43
44
45

46

47
48
49

50

VENDOR NO.

STAS 2731-51
STAS 10295-80
NUT-PN 139
NUT-PN 110

ELECTRICAL SYSTEM

LONG NO.

TX50384
TX52164
TX50237
TX50137
791359

773997
753507
44722-S8
992202
776670

755179
739694
769469
769468
757469

12419

DESCRIPTION

Washer (N16)
Screw (M5 x 12)
Screw (M6 x 12)
Screw (M6 x 18)
Headlight

Battery (12V)
Bolt-J
Washer 5/16
Nut 5/16
Hold Down

Work Light
Lamp

Socket & Switch Assy.

Knob
Rubber Washer

Rubber Grommet
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2360, 2360 DTC, 2460 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

ELECTRICAL SYSTEM
ALTERNATOR - UTB

201
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2360, 2360 DTC, 2460 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

91135.001
91170.003
91110.007
91134.003
01101.003

91101.004
01110.042
91110.064
01110.065
01110.066

01110.058
91135.007
91135.008
91003.004
91112.011

91110.123
91110.122
91110.115
91110.118
91134.002

91101.031
01170.029
91161.006
91161.007
01108.007

01130.005
70007.098
70007.306
70026.064
70067.001

STAS 1012-77
NUT-PN 112
NUT-PN 112
NUT-PN 112

ELECTRICAL SYSTEM

ALTERNATOR - UTB
LONG NO. DESCRIPTION
TX17360 Housing-Front (Complete)
TX17367 Cover-Bearing
TX17361 Rotor Complete
TX17363 Housing-Rear (Complete)
TX17368 Bushing
TX17369 Circlip
TX17370 Gasket
TX17371 Brush Holder (Complete)
TX17372 Brush Holder (Bare)
TX17373 Brush-Field
TX17374 Brush-Ground
TX17375 Pulley (Complete)
TX17376 Pulley
TX17377 Washer
TX17378 Bushing -Spacer
TX17379 Fan (Complete)
TX17380 Fan
TX17381 Bushing-Spacer
TX17382 Washer
TX17362 Stator
TX17364 Bridge-Rectifier
TX17365 Cover
TX17383 Bushing-Spacer (1)
TX17384 Bushing-Spacer (2)
TX17385 Insulator
TX10027 Insulator
TX17386 Washer (5.2/16 x 0.8)
TX17387 Washer (6.2/16 x 1)
TX17388 Washer (6.2/12 .5 x 1.5)
TX17366 Washer -Elastic
TX51153 Woodruff Key (4 x 6.5)
TX50166 Nut (M4)

TX50168 Nut (M5)
TX50169 Nut (M6)
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2360, 2360 DTC, 2460 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

ELECTRICAL SYSTEM
ALTERNATOR - UTB
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2360, 2360 DTC, 2460 2460 SD
2460 SD-DTC, 2460 DTC, 2510

2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO.

35
36
37
38
39

40
41
42
43
44

45
486
47

VENDOR NO.

STAS 4272-80
STAS 4373-80
NUT-PN 129
N586

N835

STAS 4272-60
STAS 7666/2-80
N737

STAS 7666-66
STAS 2731-51

70007.094
STAS 3041/7-74
STAS 3041/7/74

ELECTRICAL SYSTEM

ALTERNATOR - UTB
LONG NO. DESCRIPTION
TX52179 Screw (M6 x 75)
TX51315 Nut (M16 x 1.5)
TX50215 Screw (M4 x 10)
TX50837 Screw (M4 x 12)
TX50610 Screw (M5 x 55)
TX50462 Screw (M6 x 60)
TX50826 Washer-Lock (NA)
TX50467 Washer-Lock (R5)
TX50492 Washer-Lock (MN6)
TX50384 Washer-Lock (N16)
TX17389 Washer (5.2/12 x 1)
TX52184 Bearing (6201-2RS-P63EL)
TX52185 Bearing (6303-2RS-P6EL)
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ALTERNATOR KIT
NO. 783672

2360, 2360 DTC, 2460 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

I S-leOZA '
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2360, 2360 DTC, 2460 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

EawWwnN =

O~ ;»

VENDOR NO.

ALTERNATOR KIT

NO. 783672
LONG NO. DESCRIPTION
792774 Alternator Assy.
786837 Link
34806-S7 Lock-Washer (5/16)
304682-58 Hex Bolt (5/16-18 x 1) Gr.5
754660 Treminal-Female
103612 Spacer
783671 Sheave-Alternator
786836 Spacer-Front
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ELECTRICAL SYSTEM

STARTER (BOSCH, 0001367014 JF(R) 12V3K) - TX12433

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

I S-2904ZA I

207



STARTER (BOSCH, 0001367014 JF(R) 12V3K) - TX12433
2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

1 0 331 402 004
2 2916 693 008
3 2915051 108
4 1901 321 209
5 2910021 116
6 115.37.016

7 NUT-PN 129
8 2005854 110
9 2007 010 007
10 2910 021 157
11 2 000 556 056
12 2003 421 014
13 2000 301 000
14 2 005 824 996
15 000 301 041
16 2 005 824 881
17 2004 114 060
18 2 004 336 028
19 2 000 301 043
20 2007 014 062
21 2004 616 007
22 2910 551 284
23 2 003 429 000
24 2001933175
25 2916 063 013
26 2915051 107
27 2 003 526 006
28 1190 100 029
29 2915011 007
30 2004 004 003
31 2 006 209 492
32 2 000 301 044

ELECTRICAL SYSTEM

LONG NO.

TX13149
TX13151
TX13152
TX156319
TX13154

TX12636
TX50220
TX15314
TX13156
TX15318

TX15317
TX13150
TX13123
TX15322
TX13159

TX15305
TX156312
TX15321
TX15315
TX15320

TX15313
TX13121
TX15309
TX13124
TX15310

TX13127
TX15311
TX15316
TX13762
TX15304

TX15307
TX15308

DESCRIPTION

Solenoid (Complete)
Lock Washer

Nut

Lock Washer

Screw DIN (M4 x 6)

Shield (Complete)
Screw (M6 x 25)
Commutator End Frame
Parts Set for Armatures
Screw DIN (M5 x 15)

Cover

Screw

Bushing

Drive End Bearing
Bushing

Intermed-Bearing (Complete)
Fields Coils

Brush Holder

Brushing

Brush Set (Complete)

Retainer Spring
Screw

Screw

Lever

Lock Washer DIN (8)

Nut DIN (M8)

Bolt

Washer

Nut DIN (Mé6)
Armature (Complete)

Drive (Complete)
Bushing
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ELECTRICAL SYSTEM
TURN SIGNALS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

L2

INDICATOR LIGHTS
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o
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2460 DTC, 2510
2510 SD, 2510 SD-DTC, 2510 DTC

DET. NO.

W' DY

DN O A

11
12
13

14
15
16

17
18

19
20

VENDOR NO.

ELECTRICAL SYSTEM

TURN SIGNALS
LONG NO. DESCRIPTION
789918 Flasher & Turn Signal Switch
792640 Handle Kit for Signal Switch
738797 Fuse Holder Assy.
790816 Fuse (20A)
790539 Flasher Switch
792021 Wire Assy.-Fuse (Orange)
792019 Wire Assy.-Fuse (Orange)
792033 Wire Assy.-Flasher (Orange)
792031 Wire Assy.-Flasher (White)
792023 Wire Assy.-Indicator
792025 Wire Assy.-R.H. Light
792027 Wire Assy.-L.H. Light
792029 Wire Assy.-Fender
789921 Terminal-Female Spade
790627 Wire Assy.-R.H.
790625 Wire Assy.-L.H.
789920 Terminal-Male Spade
789919 Lamp
792636 Lens (Replacement Lens)
790622 Plate-Light
304760-S8 Hex Bolt (3/8 - 16 x 1 1/2)
34807-S8 Lock Washer (3/8)
44726-S8 Flat Washer (3/8)
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DET. NO.

1
2
3

VENDOR NO.

ELECTRICAL SYSTEM

HOURMETER WIRING
(LEE
LONG NO. DESCRIPTION
791576 Hourmeter-Tractor
791577 Switch-QOil Pressure
791774 Switch-Wire Assy.
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SHEET METAL
2360, 2460, & 2510 SERIES






SHEET METAL

= 0] 01 5 (= 212-215
Driver's Seat.......cccccciemiienirernnennnnnns 216-219
Fenders, Foot Plates & Tool Box...220-221
Front Weights & Brackets.............. 222-223

Towing Attachments....................... 224-225









SHEET METAL

BONNET
2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
1 15 18 27 38 1938 27

{

: 42 17 26 37 16 32
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2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

4016.47.0311
4016.47.0314
4016.47.0318
4017.47.0302
4017.47.0323

4017.47.0304
4017.47.1027
4017.47.0340
4208.47.0301
4208.47.0302

4208.47.0311
4017.47.1038
4208.47.0303
4208.47.0312
4017.47.1039

40.47.026
81.97116.6021
40.47.107
40.47.163
40.47.164

4010.47.1035
4016.47.1022
4017.47.1106
4208.47.1003
4208.47.1004

NUT-PN 151
NUT-PN 112
NUT-PN 110
NUT-PN 109
STAS 4272-80

STAS 4272-80
STAS 4272-80
STAS 4845-80
STAS 5200-66
STAS 5200-66

SHEET METAL

LONG NO.

TX17169
TX17170
TX17333
TX17171
TX17172

TX17173
TX17174
TX17175
TX17176
TX17177

TX17178
TX17179
TX17180
TX17181
TX17182

TX11138
TX17183
TX11146
TX11162
TX11163

TX17184
TX17185
TX17279
TX17187
TX17188

TX51761
TX50169
TX50142
TX50102
TX52123

TX51308
TX51295
TX51524
TX50422
TX50423

BONNET

DESCRIPTION

Hood-Upper Front
Bonnet-Rear (STD & DTC)
Bonnet-Rear (SD & DTC-SD)

Support
Grili Assy.

Grill

Grill

Light Mount

Holder

Panel Assy. L.H. Side

Panel L.H. Side
Grill-Hood Side L.H.
Panel Assy. R.H. Side
Panel R.H. Side
Grill-Hood Side R.H.

Fiap
Latch
Ring
Damper
Gasket

Rubber Bumper
Bushing

Panel (Bare)
Holder L.H.
Holder R.H.

Washer (B10.2)
Nut (M-6)

Screw (M8 x 16)
Screw (M8 x 30)
Screw (M10 x 45)

Screw (M10 x 50)
Screw (M12 x 45)
Screw (M6 x 14)
Washer (A 6.4)
Washer (A 8.4)
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SHEET METAL

BONNET
2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
1 13 18 27 38 1938 27

842 17 2 37 16 33
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

35
36
37
38
39

40
4
42

VENDOR NO.

STAS 5200-80
STAS 5578-80
STAS 7666/2-80
STAS 7666/2-80
STAS 7666/2-80

STAS 9344/8-80
STAS 10852/80
4017.47.1103

SHEET METAL

BONNET
LONG NO. DESCRIPTION
TX51614 Washer (A12)
TX52148 Screw (M6 x 16)
TX50492 Washer (N6)
TX50493 Washer (N8)
TX50657 Washer (N12)
TX52161 Screw (4.8 x 19)
TX52167 Nut (2-19)
TX17280 Bushing
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SHEET METAL
DRIVER'S SEAT, BELT & FRAME

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

o—45
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

40.48.112

40.48.014
40.48.106
40.48.201
40.48.051
40.48.052

40.48.050
40.48.102

STAS 7666/2-80
NUT-PN 110
40.48.108

STAS 9729
40.48.010
STAS 8734-80
40.48.121
40.48.110

40.48.113
40.48.101
40.48.013
40.48.151
40.48.114

40.48.111

SHEET METAL
DRIVER'S SEAT, BELT & FRAME

LONG NO.

759876
748094
773069
72054-S8
TX11184

759788
34809-S7
304688-S8
34806-S7
58617-S8

TX11170
TX11180
TX11190
TX11174
TX11175

TX11173
TX11178
TX50492
TX50135
TX11181

TX50303
TX11167
TX51744
TX17283
TX11182

TX11185
TX11177
TX11169
TX12864
TX11186

TX11183

DESCRIPTION

Seat

Seat Belt Kit with Hardware
Mounting Bracket-Seat Belt
Cotter Pin (5/32 x 1 1/4)
Pin-Seat

Support-Seat
Washer-Lock (1/2)
Bolt-Hex (1/2-13 x 1)
Washer-Lock (5/16)
Bolt-Hex (5/16 - 18 x 3/4)

Handle
Sleeve
Disc
Damper
Spacer

Fork

Cover

Washer (N6)
Screw (M6 x 12)
Shaft

Pin (G4 x 24)
Holder-Support
Rivet (A4 x 10)
Pad

Plug

Bushing
Lever
Plate
Buffer
Bushing

Pin

217

QTy.

- ek ) =k - L - N - Gy -l N) wh wd b Bl NN - 5 0) ab ad o

o« B P N W\



SHEET METAL
DRIVER'S SEAT, BELT & FRAME

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

35
36
37
38
39

40
41
42
43
44

45
46
47
48
49

VENDOR NO.

40.48.029

40.48.054
NUT-PN 110

STAS 7666-66

SHEET METAL
DRIVER'S SEAT, BELT & FRAME

LONG NO.

TX15046
34053-58
34803-S7
781708
304682-S8

788861
33797-S8
34806-S7
TX13196
TX50124

TX50657
734612
58809-S8
781707
53860-58

DESCRIPTION

Seat Brkt. (Complete)

Hex Nut # 10

Washer-Lock # 10
Male-Bracket

Hex Head Bolt (5/16 - 18 x 1)

Bracket - SMV Emblem
Hex Nut (5/16 - 18)
Lock-Washers (5/16)
Holder

Bolt (M12 x 1.5 x 25)

Washer (MN-12)
Bracket-Female

Carriage Bolts (5/16 - 18 x 1)
SMV Emblem

Rd. Head Mach. Screw # 10
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SHEET METAL
FENDERS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

VENDOR NO.

40.49.085
40.49.086
40.49.022
40.49.132
40.49.196

40.49.206
40.49.978
40.49.223
40.49.319
40.49.991

40.4¢.992
40.49.993
40.49.994
NUT-PN 120
NUT-PN 157

STAS 1388-72
NUT-PN 112
NUT-PN 112
NUT-PN 109 .
STAS 4272-80

STAS 4845-80
NUT-PN 110

- STAS 5200-80

STAS 7666/2-80
STAS 7666/2-80

STAS 7666/2-80

SHEET METAL

FENDERS
LONG NO. DESCRIPTION
TX15048 Mudguard L.H.
TX15049 Mudguard R.H.
TX11200 Tool Box
TX11206 Spacer
TX13236 Plate
TX13237 Spacer
TX17190 Step
TX17191 Gasket R.H.
TX17192 Gasket L.H.
TX17193 Foot Plate L.H.
TX17194 Foot Plate R.H.
TX17195 Plate L.H.
TX17196 Plate R.H.
TX50573 Stud Bolt (M14 x 1.5 x 35)
TX51917 Screw (M12 x 1.5 x 20)
TX51914 Washer (A10)
TX50151 Nut (M10 X 1.25)
TX50159 Nut (M14 x 1.5)
TX50059 Screw (M10 x 1.25 x 40)
TX51915 Screw (M14 x 1.5 x 200)
TX51916 Screw (M10 x 1.25 x 18)

TX50114 Screw (M10 x 1.25 x 20)
TX51807 Washer (A14)

TX50494 Washer (N10)
TX50657 Washer (N12)
TX50828 Washer (N14)
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SHEET METAL

FRONT WEIGHTS & BRACKET

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

FRONT OF TRACTOR

l $291 |/A|
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2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

O bhWN

Loum

VENDOR NO.

SHEET METAL
FRONT WEIGHTS & BRACKET

LONG NO.

769286
769287
304764-S8
34809-S7
775291

770656
TX50130
34811-57
44744-S8

DESCRIPTION

Hand Weight L.H.

Hand Weight R.H.

Hex Bolt (1/2-13 x 1 1/2)
Lock Washer (1/2)
Bracket Assy. Weight

Spacer

Hex Bolt (M16 - 1.5 x 35)
Lock Washer (5/8)

Flat Washer (5/8)
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SHEET METAL
TOWING ATTACHMENT

2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

N O b W =

- .k (O OO
- O

13
14
15
16

17
18
19
20

VENDOR NO.

NUT-PN 110
STAS 2731-51
40.27.104
NUT-PN 112
40.27.124

40.27.101
40.27.013
40.61.105
NUT-PN 109
40.27.106

STAS 7666-66
NUT-PN 112
40.27.046
40.27.107
STAS 2585-51

40.27.027
40.27.012
40.27.103
NUT-PN 109

SHEET METAL

TOWING ATTACHMENT
LONG NO. DESCRIPTION
TX50132 Screw (M20 x 1.5 x 45)
TX50386 Spring Washer (N20)
TX10795 Clip
TX50163 Nut (M20 x 1.5)
TX10801 Pin
TX10792 Link
TX10777 Pin
TX11378 Clip
TX50089 Screw (M18 x 1.5 x 90)
TX10797 Drawbar
TX50658 Spring Washer (MN18)
TX50162 Nut (M18 x 1.5)
TX12837 Drawbar-Short (Complete)
TX10798 Ring
TX50379 Chain
TX10787 Draw-Hook
TX10776 Cross Member- Towing Attachment
TX10794 Pin
TX50090 Screw (M20 x 1.5 x 50)
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FRONT WHEELS

2360 Series
2460 Series
2510 Series

S133HM LNOUA









FRONT WHEELS

2360, 2460, 2460 SD

2510, 2510 SD

DET.

NN =

& hWwww

H

NOTE: The Wheel Variables shown below are the most popular. Other Wheel Variables

NO.

are available upon request.

VENDOR NO.

TX10870
TX10855
TX17008
749982
781465

40.31.115

745303
749765
732494
124703
736281

732495

LONG NO.

DESCRIPTION

Lug Bolt

Rim (For 600 x 16 Tire)

Rim (For 750 x 16 Tire) (UTB)

Rim (For 750 x 16 Tire) (American)
Rim (For 9.5L x 14 Tire)

Tire 6.00 x 16 F-2 4 Ply
Tire 750 x 16 F-2 4 Ply
Tire 9.5L x 14 1-1 8 Ply
Tube (For 600 x 16 Tire)
Tube (For 750 x 16 Tire)

Tube (For 9.5L x 14 Tire)

226

Qry.

-
I\)NI\DNM

NMNODONDN



FRONT WHEELS

2360 SD-DTC, 2360DTC
2460 SD-DTC, 2460 DTC
2510 SD-DTC, 2510 DTC

DET.

WWND N -

w W

NOTE: The Wheel Variables shown below are the most popular. Other Wheel Variables

NO.

are available upon request.

VENDOR NO. LONG NO. DESCRIPTION

40.31.104 TX10863 Lug Bolt

(W7 x 24) 778500 Rim (For 8.3 x 24 & 9.5 x 24 Tire)

(W8L x 20) 775611 Rim (For 9.5 x 20 Tire)
791783 Tire (8.3 x 24 R1 4 Ply)
778548 Tire (9.5 x 20 R1 6 Ply)
791975 Tire (9.5 x 24 R1 6 Ply)
791979 Tire (9.5 x 24 R3 4 Ply)
757044 Valve Stem (For 9.5 x 20 Tire)
756426 Tube (For 8.3 x 24 Tire)
788620 Tube (For 9.5 x 24 Tire)
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REAR WHEELS

2360 Series
2460 Series
2510 Series

ST133HM Hv3d









REAR WHEEL (MAVT)




2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO.

W' N -

REAR WHEEL (MAVT)

LONG NO.

792005
762462
720322
TX10863

DESCRIPTION

Tire (149 x 24 R1 4 Ply)
Rim

Tube

Lug Bolt
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REAR WHEEL (MAVT)
ADJUSTABLE

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

NOTE: For drawing of Tire used on this rim, see page 228.
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REAR WHEEL (MAVT)

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO. VENDOR NO. LONG NO., DESCRIPTION QTY.
- 743974 Tire (12.4 X 28 R1 4 Ply) (2360 STD Only) 2
- 745288 Tire (13.6x28 R14Ply) 2

(2360,2460,2520 STD & SD)
- 791724 Tire (14.9 x 28 R1 4 Ply) (DTC & SD-DTC) 2
- 745289 Tire (14.9 x 28 R1 4 Ply) (2460, 2510 STD & SD) 2
- 791973 Tire (16.9 x 28 R1 6 Ply) 2

(2460 SD-DTC & DTC, 2510 SD- DTC & DTC)
1 (12 x 28) 754552 Rim Assy. (For 12.4 x 28, 13.6 x 28, 14.9 x 28 Tires) 2
1 (15L x 28) 755699 Rim Assy. (For 16.9 x 28 Tire) 2
2 (12 x 28) 770701 Rim (For 12.4 x 28, 13.6 x 28, 14.9x 28 anes) 2
2 (15L x 28) 759000 Rim (For16.9 x 28 Tire) 2
- 743975 Tube (For 12.4 x 28 Tire) 2
- 745159 Tube (For 13.6 x 28 Tire) 2
- 736290 Tube (For 14.9 x 28 Tire) 2
- 744539 Tube (For 16.9 x 28 Tire) 2
3 40.31.101 TX10861 Disc 2
4 40.31.105 TX10864 Bolt 12
5 STAS 2731-51 TX50384 Washer (N16) 12
6 NUT-PN 112 TX50160 Nut (M16 x 1.5) 12
7 40.31.104 TX10863 Lug Bolt 16

NOTE: The Wheel Variables shown above are the most popular. Other Wheel Variables
are available upon request.

231



IFI--- n

_q



DECALS









DECALS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

: (— 3
LR R ER A\ WARNING

THE LIMITED WARRANTY OF THE MANUFACTURER FOR 1TS PRODUCTS DOES NOT INCLUDE:
. ANY WARRANTIES OF MERCHANTABILITY OR OF FITNESS FOR A PARTICULAR USE.

AVOID POSSIBLE IN-
JURY OR DEATH FROM
A MACHINE RUNAWAY
. ANY IMPLIED WARRANTIES OF ANY KIND.

. LIABILITY FOR CONSEQUENTIAL DAMAGES SUCH AS THOSE RESULTING FROM LOSS
OF USE OF THE PRODUCT OR LOSS OF PROFITS OR DAMAGE TO CROPS.

. LIABILITY OF ANY KIND WHERE THE PRODUCT HAS BEEN ALTERED. MISUSED.
ABUSED. OR INVOLVED IN AN ACCIDENT.

SEE OWNER'S MANUAL FOR FULL TEXT OF MANUFACTURER'S LIMITED WARRANT

1. Do not starl engine
by shorting across
starter terminals
Machine will start in
gear and move 1f nor-

mal starting circuitry
1s bypassed

765301
Start engine only
from operator's seat
with transmission in
neutral or park.
NEVER start engine
while standing on
ground

4 WARNING

A T, | B —
OVER PROTECTIVE
QUER PRCTE A. CAUTION
FASTEN | THEREFORE SEAT AFTER FIRST HOUR OF OPERA-
SEAT BELT | BELTMUSTBE WORN TION, FRONT AND REAR WHEEL
LUG NUTS AND BOLTS SHOULD

FAILURE TO FASTEN SEAT BELT COULD

RESULT IN INJURY OR DEATH. BE CHECKED FOR PROPER TOR-

QUE - THERE AFTER CHECK

DAILY.
9 A-767398 )

767387 )

A CAUTION )

STOP ENGINE BEFORE ADJUSTING PTO
EQUIPMENT.

ENGAGE CLUTCH GENTLY.
WHEN TOWING HEAVY LOADS, USE ONLY

4 DANGER

DRAWBAR OR OTHER APPROVED ATTACH- B . I e e e e

ING POINTS. DO NOT ATTACH ANY BACKHOE TO THIS TRACTOR EQUIPPED
WITH THIS ROLLBAR, AND OR CAB, UNLESS THE BACKHOE

CHANGE TO LOW GEAR DOWN STEEP HILLS. IS SO RIGIDLY MOUNTED TO THE TRACTOR THAT IT CANNOT

KEEP GUARDS IN PLACE. BE LIFTED UP WITH THE HYDRAULIC LIFTam - ws

KEEP FLOORBOARDS CLEAN.

N 753213/

A\ CAUTION

DO NOT DRIVE ON
HARD SURFACES IN
4- WHEEL DRIVE .

764126

PUSH FOR COLD START

179338
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2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

T hWN -

[=- 2 o))

VENDOR NO.

DECALS

LONG NO. DESCRIPTION

765301
767397
785823
767398
753213

779338
766136
758649

Decal-Warranty Disclaimer

Decal-Warning (Wear Seat Belts)
Decal-Warning (Starting Engine Properly)
Decal-Caution (Check Bolts for Proper Torque)
Decal-Caution (Adjusting PTO)

Decal (Push for Cold Start)

Decal-Caution (4 Wheel Drive)
Decal-Danger (On Rollbar)

W %
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DECALS

2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

[BEEm L)

COLD START PROCEDURE

1 PRESS FUEL PUMP LEVER 20 TIMES
2. PLACE GEAR SHIFT LEVER iN NEUTRAL POSITION
3. OPEN THROTTLE HALF WAY
4
5

. TURN IGNITION SWITCH TO POSITION *1°
. TURN STARTER SWITCH TO POSITION *1°
AND HOLD FOR 10 - 15 SECONDS
6. PUSH FUEL STOP ROD FORWARD AGAINST
SPRING AND ENGAGE STARTER BY TURNING
STARTER SWITCH CLOCKWISE TO POSITION “2*
7. RELEASE STARTER SWITCH AND FUEL STOP
KNOB AS SOON AS ENGINE STARTS
CAUTION - NEVER OPERATE STARTER LONGER THAN 30 SECONDS.,

791579
STARTER SWITCH /
POS  FUNCTION IGNITION SWITCH
0 oF PCS  FUNCTION
1 HEAT 5  PANEL LIGHTS
2 STARTER& HEAT 0 OFF
3 1 ON .
STARTER ONLY 2 PANEL LIGHTS
FOR NORMAL STARTING, 3 HEADLIGHTS
TURN COUNTERCLOCKWISE TO 3° 4 PANEL LIGHTS
791580 791778

n2A



2360, 2360 DTC, 2460, 2460 SD

2460 SD-DTC, 2510, 2510 SD
2510 SD-DTC, 2510 DTC

DET. NO.

- 000 ~y» GV WM -

[=)

VENDOR NO.

LONG NO.

791350
791351
791348
791349
791346

791347
791352
791353
791356
791357

791354
791355
781707
791580
791579

791778

DECALS

DESCRIPTION

Decal-Long 2360 (L.H.)
Decal-Long 2360 (R.H.)
Decal-Long 2360 DTC (L.H.)
Decal-Long 2360 DTC (R.H.)
Decal-Long 2460 (L.H.)

Decal-Long 2460 (R.H.)
Decal-Long 2460 DTC (L.H.)
Decal-Long 2460 DTC (R.H.)
Decal-Long 2510 (L.H.)
Decal-Long 2510 (R.H.)

Decal-Long 2510 DTC (L.H.)
Decal-Long 2510 DTC (R.H.)
Emblem (SMV)
Decal-Starter Switch
Decal-Cold Start Procedure

Decal-Ignition Switch
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2360, 2360 DTC, 2460, 2460 SD
2460 SD-DTC, 2510, 2510 SD

2510 SD-DTC, 2510 DTC

_\\

~

IMPORTANT

\

DISENGAGED ,#
%

DECALS

A WARNING

PTO SAFETY SHIELD
MUST BE KEPT IN PLACE.

DO NOT REMOVE.

MANUFACTURED FOR

LONG MFG. N.C. INC.
" TARBORO, N.C. 27886 U.S.A.
BY UNIVERSAL TRACTOR
BRASOV, ROMANIA

MODEL

Lo A-765564 seriAL NN P
ENGAGED
PTO CLUTCH
LEVER A WARNING

DO NOT LEAVE
IN DISENGAGED THE DIFFERENTIAL LOCK IS PROVIDED
FOR USE ON SLIPPERY SURFACES.

POSITION J
L B-770594 IT MUST NOT BE USED ON THE ROAD.
\‘_ / 753214

RESPONSIVENESS

/\ CAUTION
DU NOT OPERATE

UNTIL YOU NAVE AEAD THE OWNEAS MANUAL
1f YOU DIC NQT AECEIYE A cory. OME MAY BE OBYAINID PAOM

LONG MFG. N.C. INC.

111 FAVIEW ST..TARBORO, N.C. 27084

POWER TAKE OFF

/ llgnp.nd.m S nd\ronog

_ POSITION
CONTROL

HEAVY _ EASY __ DRAFT

ik
~ JoBS L JoBs CONTROL
£

10

9
\Z G?
LIFT ’

o——— LOWER
DET. NO. VENDOR NO. LONG NO. DESCRIPTION QTy.

1 770594 Imprtant (Disengaging or Engaging PTO Cilutch) 1
2 757546 Caution (Do Not Operate) 1
3 765564 Warning (PTO Safety Shield) 1
4 762387 Long Serial Tag 1
5 763214 Warning (Differential Lock) 1
6 TX16356 Tag-Slow-Fast 1
7 TX16355 Tag-Responsiveness 1
8 TX11119 Tag-Power Take Off 1
9 762753 Tag (Heavy-Easy Jobs) 1
10 TX13198 Tag-Draft Position Controls 1
11 TX13197 -Tag-Lower Lift 1

N



